nMABRI-STEEL

ENIANUEACTURINGIING!

Product: Seamless Carbon Steel Pipe

Production Method: Hot Expansian

Product Standards:

Product Markings

Product Heat Mumber:

Product Heat Treatment:

Mill Test Certificate

B5M-1912

As-rolled

Product Size: 24560

\BRI-STEEL NPS 24 5CH 60 0.96% INCHWT SMLS 2014/08 NDE 1500PS|

Production Date:
Certificate Mo.: MTR- 001203

lun 25, 2014

ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B/C NDE, A/5A53-2012 Grade B Type 5, NACE MRO175-2009 MRO103-2010

Bri-Steel Manufacturing Inc.
2125-54 Avenue, Edmanton, AB Canada TGP 124
Tel: 001 [780) 469-6603
Fax: 001 [780) 469-6986

www bri-steel.com

= remrrarmrrrm HEAT BSM-1912 (PIPE # LENGTH MASS) 238, 11b/ft ASTM/ASME A/SA106 GR B/C A/SA53 GR B MACE MRO175/MRD103 MADE IN CANADA
Product: Details MNon-Destructive Testing
Heat Test Type Product Size Pleces | Length Mass Geiger | Res. Mag. | Visual oD uT ur ET HydroTest End
Ibfft pR/hr Gauss Insp. WT  |ASTMEZ13| ASTM  |1900ps)f Ss| Condition
B5M-1912 Heat NP5 24 5CH &0 0.96%in. WT 4 DAL 238.1 <5 <20 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wits)
Heat Steelmaking Method Test Type C Wi P 13 ] cr Cu Mo Mi v Ti Nb B CE(II'W)| CE{CSA)
B5M-1512 w_&_ :n,_._._,_.nm,___m._.__: Ladle Refining; Vacaum Heat 0.22 0.93 0.001 | 0.006 0,33 0.08 0.08 0.02 0.03 0.001 | 0.002 | 0.001 | 0.0003 -
b Product | 021 | 0.89 | o008 | 0.ood | 032 | 005 | o005 | 002 | 003 | 0002 | 0002 | o001 [o.0002] 038 | 0.3
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm) YT Elongation [A)
S0mm GL psi psi {Rt0.5/Rm)] %%
BSM-13912 Heat Ferrite & Pearlite 31 HRBW Pass Longitudinal; 19.05 mm xWT 53,500 72,500 0.74 45
Heat Test Impact Test Temnp Impact Energy % Shear Lateral Expansion
Standard Sample Details ' 1 ] [ AVG [ o, % AVG mm mm mm ANG
BSM-1912 - - - - - - - - - - -

Additional Details:

e hereby certify that this pipe product was manulactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME AFSALDE-2013 Grade BfC A/SAS3-2012, and the purchase order requirements, and that the

resuits meet the corresponding réquirements,

¥ This pipe product meets the sour service requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Region 3 Sour

Service-2009 NACE MROL103-2010 Sectlon 2.1
¥ Mo weld repairs have been perfarmed on this product.

¥ This praduct has nat eome into contact with mercury during the Bri-Steel Manufacturing processes.
¢ This certificate reprasents a quality control system that is compliant with EN 10204:2004 Type 3.1.

Mill Test Certificate approvad by:

& f{brﬁ_.j

Tomys Lam, CET.
Assistant (LA Manager

T f, 0. ZodY




Product:

Production Method:

Product Standards:

Product Markings

—

J_,_M....:-w.-.mm_.

MIANUFACTLURINGING

Seamless Carban Steel Pipe

Hot Expansion

Product Heat Number:
Product Heat Treatment:
ASME B36.10-2004, ASTM/ASME A/SA106-2013 Grade B/C NDE, A/S453-2012 Grade B Type 5, NACE MRO175-2009 MRO103-2010

Mill Test Certificate

B5M-1912

Product Size: 24560

As-rolled

L aRBRI-STEEL | NP5 24 5CH 60 0.969 INCHWT SMLS 2014/06 NDE 1900P5I
c o HEAT BSM-1912 (PIPE # LENGTH MASS) 238.11b/ft ASTM/ASME A/SA106 GR B/C A/SA53 GR B NACE MROL75/MRO103 MADE IN CANADA

Production Date:
Certificate No.: MTR-

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada TEP 174

Jun 25, 2014
001203

Tel: 001 (780) 469-6603
Fax: 001 (780} 169-6986
www.bri-steel.cam

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length hdass Geiger | Res. Mag. |  Visual oD ur ur ET HydroTest End
Ib/fft WRfhr Gauss Insp. WT ASTMEZ13| ASTM  |13p0ps)/ 5s| Condition
B5M-1912 Heat NPS 24 SCH 60 0.96%in, WT 4 DAL 2381 <5 <20 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis {wt¥)
Heat | Steelmaking Methad TestType| C Mn P 5 Si Cr Cu Mo Mi v T hb B |CEfw)| CE(CSA)
BSM-1912 Wﬂmﬂ_ﬂﬂﬁr Ladle Refining: Vacuum Heat 0.22 0.93 0.001 | 0.006 0.33 0.08 0.08 0.02 0.03 0.001 | 0002 | 0.001 | 0.0003
Product | 0.21 0.89 0.008 | 0.004 0.32 0.05 0.05 0.02 0.03 0.002 | 0.002 | 0.001 | 00002 | 0.38 0.38
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) | Tensile {(Rm) YT Elongation (A)
50mm GL psi psi (Rt0.5/Rm) %
B5M-1912 Heat Ferrite & Pearlite B1 HREW Pass Longitudinal; 19,05 mm x WT 53,500 72,500 0.74 a5
Heat Test Impact Test Temp Impact Energy & Shear Lateral Expansion
Standard Sample Details "C i 1 i AVG % % 8 AVG mm mm mm AVG
BSM-1912 - - - - - - E = = = -
e Mill Test Certificate approved by:
¥ Wa hereby certify that this pipe praduct was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME AfSAL06-2013 Grade B/C A/5A53-2012, and the purchase arder requirements, and that the
results meet the corresponding requirements.
+ This pipe product meets the sour service requirements of NACE MAD175/1S0 15156-2:2009 Annrex A2 far Region 3 Sour T .flh'LnYw\J I.Mﬂruli.__.m. = R =4 m\
Service-2009 NACE MRO103-2010 Section 2.1 R R D
Tonya Lam, CET.

+ Mo weld repairs have been performed on this produet,
¥ This product has not come Into contact with mercury during the Bri-Steel Manulacturing processes.
+ This certificate represents a quality control system that ks compliant with EN 10204:2004 Type 3.1.

Asgistam A Manager
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Product:

Production Method:

Product Standards:

Wl

RI-STEEL

Seamless Carban Stesl Pipe

Het Expansian
ASME B36.10-2004, ASTM/ASME A/SA1D6-2013 Grade B/C NDE, A/5453-2012 Grade B Type 5, NACE MRO175-2009 MRO103-2010

n-.un_:nn gbwrm._._mu_ mﬂmﬂ-—im.ﬂmmr _
AR R AL T L En (R

Product Heat Number:

Product Heat Treatment:

Bri-Steel Manufacturing Inc.

2125-64 Avenue, Edmonton, AB Canada TGP 124
Tel: 001 {780) 469-6603

Fax: 001 (780) 469-6986

winnw bri-steal.com

Mill Test Certificate

BSM-1912 Product Size: 24560 Production Date: Jun 25, 2014

As-rolled Certificate Mo.: MTR- 001203

NPS 24 SCH 60 0.969 INCHWT SMLS 2014/06 NDE 1900PS|
HEAT BSM-1912 (PIPE # LENGTH MASS) 238.11b/ft ASTM/ASME A/SA106 GR B/C A/SAS3 GR B NACE MRO175/MRO103 MADE IN CANADA

Product: Details Non-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger | Res. Mag. | Wisual [a]s] ur ur ET HydroTest End
Ibffe WA/ hr Gauss Insp. WT ASTM EZI3| ASTM  |1900psif 55| Condition
B5M-1912 Heat MPS 24 SCH 60 0.9659in. WT 4 DAL 238.1 <5 €20 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wi3)
Heat Steelmaking Method Test Type c Mn P 5 si Cr Cu Mo i v Ti Nb B | CE(IwW)] CE(CSA)
B5M-1912 W_MH?.,H“PWH‘ Ladle Refining: Vituum Heat 0.22 0.93 0.001 | 0.006 0.33 0.08 0.0& 0.02 0.03 0.001 | 0.002 | 0.001 | C.0003 - .
' Product | 0.21 10.89 0.008 | 0.004 0.32 0.05% 0.05 0.0z 0.03 0.002 | 0.002 | 0.001 | C.OODZ | 0.38 0.38
mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm} Y/T Elgngation (A}
S0mm GL psi psi (RE0.5/Rm) %
BSM-1912 Heat Ferrite & Pearlite 21 HRBW Pass Longitudinal; 19.05 mm x WT 53,500 72,500 0.74 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details " [ J J AVG % " % AVG T e mm AVG
B5M-1912 - - . - - - - -

Additional Details:

Mill Test Certificate approved by:

¥ We hereby ceriify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing inc. in
accordance with ASTM/ASME AfSA106-2013 Grade B/fC AfSAS3-2012, and the purchase order reguirements, and that the
results meet the corresponding requirements.

+ This pipe product meets the sour service requirements of NACE MRO17S/150 15156-2: 3009 Annex A2 lor Region 3 Sour

Service-2009 NACE MRO103-2010 Section 2.1
+ No weld repairs have been performed on this product.

¥ This product has not come into contact with mercury during the Bri-Stee! Manutacluring processes,

Ve Fens 30, 2oly

Tonya Llam, CET.
Assistant OA Manager

¢ This certificate represents a quality contral system that is compliant with EN 10204:2004 Type 3.1.




hMBRI-STEEL

Product:

Production Method:;

Product Standards:

Product Markings EaBRI-STEEL
|

Seamless Carbon Steel Pipe

Hot Expansion

Product Heat Mumber:

Product Heat Treatment:

ASME B36.10-2004, ASTM/ASME A/5A106-2013 Grade B/C NDE, A/SA53-2012 Grade B Type 5, NACE MRO175-2009 MRO103-2010

Mill Test Certificate

B5M-1912

Product Size:

As-rolled

24560

NP5 24 5CH 60 0.989 INCHWT SMLS 2014/06 NDE 1200P5I
HEAT B5M-1912 (PIPE # LENGTH MASS) 238.1ib/ft ASTM/ASME A/SAL0E GR B/C A/5A53 GR B NACE MRO175/MRO103 MADE IN CANADA

Production Date:
Certificate No.: MTR- 001203

Jum 25, 2014

Bri-Steel Manufacturing Inc,
2125-64 Avenue, Edmonton, AB Canada TEP 124
Tel: 001 (780) 469-6603
Fax: 001 (780} 469-6986

wiww. bri-steel.com

Product: Details Maon-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Gelger | Res. Mag. | Visual oD uT uT ET HydroTest End
Ibfft pR/fhr Gauss Insp. WT  |ASTME213] ASTM  |1900psl)) 5s| Condition
_mm?__ -1912 Heat NP5 24 SCH 60 0.96%in, WT 4 DRL 238.1 <5 <20 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wi3)
Heat Steelmaking Method Test Type C Min P 5 Si Cr Cu Mo Ni v Ti Wb B CE(IIW) | CE(CSA)
B5M-1912 | Blast 2g.._-."__"_n..a.m_,E-__n Fefinings Vacuwm Heat 0.22 093 0.001 | 0,006 | 0.33 0.08 0.08 0.02 0,03 0.001 | 0.002 | 0.001 | 0,0003 = -
LR Tl Wil Product | 0.21 | 0.89 | 0.008 | 0.008 | 0.3z | 005 | 005 | 0.0z | 0.03 | 0.002 | 0.002 | 0.001 | 0.000Z | 0.38 | 0.38
Mechanical Properties
Heat Test Type Micrastructure Hardness Flattening Test Tension Test Yield {Rt0.5) Tensile (Rm) YT Elongation [A)
50mm GL psi psi {RtD.5/Rm) %
B5M-1912 Heat Ferrite & Pearlite 81 HRBW Pass Longitudinal; 19.05 mm X WT 53,500 72,500 0.74 45
Heat Test Impact Test Temp impact Energy % Shear Lateral Expansion
Stendard Sample Detalls o 1 1 [ AVG % e g AVG mm mm mm AVG
BSM-1912 - - - = * -
Additional Details:

 We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accardance with ASTM/ASME ASSA106-2013 Grade B/C Af5A53-2012, and the purchase order requirements, and that 1he
results meet the carresponding requirements.

« This pipe product meets the sour service requirements of NACE MRO17S/I50 15156-2:2009 Annex A2 for Region 3 Sour

Senace-2009 NACE MRO103-2010 Section 2.1
¥ Mo weld repairs have been perfarmed on this product.
+ This product has Aot eome inte contact with mercury during the Bri-Steal Manufacturing processes.
¥ This cortificate represents a quality control system that is compliant with EN 10204:2004 Type 2.1

Mill Test Certificate approved by:

l._.lp._r@..di.,_ el 0. 2aldy

J—

Tenya Lam, C.ET.

Asgistant A Marager




EABRI-STEEL

Product:

Production Method:

Product Standards:

EIANUFACTURING INC!

Seamless Carbon Steel Pipe

Hat Expansion
ASME B36,10-2004, ASTMJASME A/SA106-2013 Grade B/C MDE, A/3A53-2012 Grade 8 Type 5, NACE MR0175-2009 MRO103-2010

Product Heat Number:

Product Heat Treatment:

Mill Test Certificate

B5M-1912

Product Size: 24560

As-ralled

Certificate No.: MTR-

Froduction Date:

Jun 25, 2014

001202

Bri-Steel Manufacturing Inc.
2125-64 Avenue, Edmonton, AB Canada TP 174
Tel: 001 {780) 469-6603
Fax: 001 (780) 469-6936

www . bri-steel.com

Product Markings NP5 24 SCH 60 0.965 INCHWT SMLS 2014/06 NDE 1900P5I
ey HEAT BSM-1912 (PIPE # LENGTH MASS) 238, 1/b/ft ASTM/ASME AS52106 GR B/C Af5A53 GR B NACE MROL75/MRO103 MADE IN CANADA
Product: Details Mon-Destructive Testing
Heat Test Type Product Size Pieces | Length Mass Geiger |Res. Mag.| WVisual oD uT uT ET HydroTest End
Ibfft PR/ hr Gauss Insp. WT ASTM EZ13| ASTM  [1300ps)f 55| Condition
BSM-1912 Heat NP5 24 5CH 60 0.965in. WT o DAL 238.1 <5 <30 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis [wit3s)
Heat | Stealmaking Method TestType| C Mn P 5 5i Cr Cu Mo Ni v Ti Mb B | CE[Iw)| CE(CSA)
BSM-1912  [flast burnace; EAF; Ladie Refining: Vacuum Heat 0.22 093 0.001 | 0.006 0.33 0.08 0.08 0.02 0.03 0001 | 0002 | 0.001 | 0.0003 - -
e Fi T Product | 021 | 089 | 0008 | 0.008 | 032 | 005 | 005 | 002 | 003 | 0.002 | 0.002 | 0.001 |0.0002 | 038 | 0.38
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) | Tensile (Rm) YT Elongation [A)
50mm GL psi psi (RE0.5/Rm) 5%
BSM-1912 Heat Ferrite & Pearlite 81 HREW Pass Lengltudinal; 19.05 mm x WT 53,500 72,500 0.74 a5
Heat Tost Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details i 1 ] J AVG % o M AG mm mm mm MG
BSM-1912 N - - - = -
Additiona! Detalls: Mill Test Certificate approved by:
¥ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. In
acoordance with ASTM/ASBAE A/SAL06-2013 Grade B/C AfSAS3-2012, and the purchase order requisements, and that the
results meet the corresponding regquirements,
+ This pipe product meets the sour service requirements of MACE MRO175/150 15156-2:2008 Annex A2 for Region 3 Sour Y fm i e 0. ol ) / m—h
Service-2009 NACE MRO103-2010 Section 2.1 e
Torya Lam, CET,

# Mo wald repairs have been performed on this product,
¥ This pradict has nat come into contact with mercury during the Bri-Steel Manufacturing processes.
¢ This certificate represants a quality control systam that is compliant with EN 10204:2004 Type 3.1,

Agsistant A Manager




hMABRI-STEEL

Product:

Production Method:

Product Standards:

Product Markings

IMIANUIFACTLIRING INC.

Seamless Carbon Steel Pipe

Hot Expansion

EAISRI-STEEL]

Product Heat Number:

Product Heat Treatment:

Mill Test Certificate

B5M-1912

Product Size: 24560

As-rolled

NPS 24 5CH B0 0.969 INCHWT SMLS 2014/06 NDE 1300PSI
HEAT BSh4-1912 (PIPE & LENGTH MASS) 238, 11h/ft ASTM/ASME A/SA106 GR B/C A/SA53 GR B NACE MRO175/MR0103 MADE IN CANADA

Production Date:

Jun 25, 2014

Certificate No.: MTR- 001203
ASME B36,10-2004, ASTM/ASME A/5A106-2013 Grade B/C NDE, A/5A53-2012 Grade B Type 5, NACE MRO175-2008 MRO103-2010

Bri-Steel Manufacturing Inc.
21125-64 Avenue, Edmonton, AB Canada TEP 174
Tel: D01 (780) 465-6603
Fax; DOL (780) 469-6986

whanw. bri-steel.com

R AT
Praduct: Datails MNon-Destructive Testing
Heat Test Type Product Size Pieces Length Mass Geiger |Res. Mag.| Visual oD ur ur ET HydroTest End
Ib/ft WAShr Gauss Insp. WT ASTM EZ13| ASTM  |1900ps)f 5| Condition
BSM-1912 Heat MP5 24 5CH 60 0.98%in. WT 4 DRL 238.1 <5 <20 Pass Pass Pass Pass Pass Pass Plain End
Chemical Analysis (wts)
Heat Steelmaking Method Test Type C hn P 5 Si Cr Cu Mo Mi v Ti Mb B CE(Iw) | CE[CSA)
BSM-1912  |Glast Furnace; EAF; Ladle Refining; Vacuum Heat 0,22 093 | ooor | ooos | 033 0.08 0.08 0.02 003 | 0001 | 0.002 | 0.001 | 0.0003 - -
Eokaidiy s Product | 021 | 088 | 0008 | 0.004 | 032 | 005 | 00s | 00z | 0.03 | o.00z | o.002 | 0001 |0.000z| 038 | 038
Mechanical Properties
Heat Test Type Microstructure Hardness Flattening Test Tension Test Yield (Rt0.5) Tensile (Rm) Y/T Elongation [A)
S0mm GL psi psi (Rt0.5/Rm) %
BSM-1912 Heat Ferrite & Pearlite 81 HRBW Pass Longitudinal; 19,05 mm x WT 53,500 72,500 0.74 45
Heat Test Impact Test Temp Impact Energy % Shear Lateral Expansion
Standard Sample Details £ J 1 [ AVG % % 8 AVE mm mm mm AVEG
B5M-1912 - - - - - = - -

Additional Details:

+ We hereby certify that this pipe product was manufactured, sampled, tested and inspected by Bri-Steel Manufacturing Inc. in
accordance with ASTM/ASME ASSA106-2013 Grade B/C Af5AS3-2012, and the purchase order requirements, and that the
results meet the corresponding reguirements.

 This pipe product meets the sour service requirements of NACE MRO175/150 15156-2:2009 Annex A2 for Region 3 Sour
Service-2009 MACE MRO103-2010 Section 2.1
+ Mo weld repairs have been performed on this product.
o Tiis produdt has not come inta contact with mercury during the Brl-Steel Manufacturing processes.
+ This certificate represents 3 quality control system that is compliant with EN 10204:2004 Type 3.1,

Mill Test Certificate appraved by:

.|__.fhc..1.«J T - ZoadY

Torya Lam, C.ET.
Assistant (JA Manager




